Dash S1/2 mounting hardware kit

Hex spacers, screws, nuts, washers to attach boards to overlays

More details


10,00 € tax incl.

Kit includes all needed small mechanical parts to attach seson 1/2 electronic boards to overlays.


Kit contents:

Description Description Quantity Fabric
Hex spacer M3x7 20 Plastic, polyamide
Screw M3x6 40 Metal, steel/zinc
Screw M3x12 2 Metal, steel/zinc
Washer M3 D=6 h=0.5 88 Metal, steel
Nut M3 h=2.4 4 Metal, steel/zinc

Actual quantities are slighly more to offer some spares.

 

Please see suggested order of assembly in the pdf in the download section.

 

Cart  

(empty)

Specials

All specials